356

644 & 644BH S/N 9698284 & After
646 & 646BH S/N 9698983 & After
Compact Tractors

Parts Catalog B1302




REVISION RECORD LOG MODEL 644 AND 644BH S/N 9698284 & AFTER -

N e MODEL 646 AND 646BH S/N 9698983 & AFTER

- ; COMPACT WHEEL TRACTORS
= Parts Catalog No. B1302

; 4, Port Publ 2500
5. Published December 1978

iz NOTE: This parts catalog replaces the previous issue, A1302,

which is obsolete and should be discarded.

This catalog lists mounting parts for Series “B"* backhoe.

For backhoe components see Parts Catalog 1275
covering the D-100 Backhoe.

e =
o
& ©a
0

J | Case

A Tenneco Company
/ Service Parts Supply

700 State Street
Racine, Wisconsin 53404
Printed in U.S.A. .



DEALERS OWNERS RECORD

- OWNERS NAME SERIAL NUMBER| YEAR ATTACHMENTS

711330




REVISION RECORD LOG MODEL 644 AND 644BH S/N 9698284 & AFTER
gl MODEL 646 AND 646BH S/N 9698983 & AFTER
COMPACT WHEEL TRACTORS

Parts Catalog No. B1302

Port Publ 2500

Sl B Badl B o

Published December 1978

. NOTE: This parts catalog replaces the previous issue, A1302,
which is obsolete and should be discarded.

This catalog lists mounting parts for Series “B"’ backhoe.

For backhoe components see Parts Catalog 1275
covering the D-100 Backhoe.

J | Case

A Tenneco Company
4 Service Parts Supply

700 State Street
Racine, Wisconsin 53404
Printed in U.S.A. :



CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

ENGINE MODEL, SERIAL
AND SPECIFICATION
NUMBER 646 AND 646BH

TRACTOR MODEL AND ENGINE MODEL, SERIA<>
SERIAL NUMBER AND SPECIFICATION
NUMBER 644 AND

(“3@%
TRACTOR MODEL DESIGNATI @ ENGINE MODEL DESIGNATIONS
|
\0\9 K-321-A C 20183 ENGINE
@ Spec. No. 60258D

(used prior to S/N 9731697)

K-321-A C 22770

644 AND
Spec. No. 60294D
WHEE ER (used S/N 9731697 to S/N 9744750)
K-321-AS C 24786 ENGINE
Spec. No. PF 60324D
(used S/N 9744750 and after)
646 AND 646BH CCKA-MS C 21669 ENGINE
WHEEL LOADER Spec. 2803J and 3566J

When using this catalog, notice the reference to
serial numbers of various components noted here and

SERIAL NUMBERS listed in the ‘“‘description’’ copy. By referring to
correct serial numbers, proper parts identification

will be assured.




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

lllustrations

All parts are illustrated in “Exploded Views” which
show -the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the ‘’Refer-
ence Number’”’ column and are followed by the part

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages wiil be issued with the same page number as those
they replace and the “issue’” number and date will be
advanced.

It is imperative that revised Parts Book pages be in-
serted into their respective Parts Books as soon as received.

Failure to do so will | confusion and defeat the
purpose of the book.

N
Indented Descripth@\

Indented parts in the descriptive list are a part of the preceding
The quantity shown in the “Number Required’” column is V@
t

number, description and quantity required.

r sub-assembly.
ber of parts used on a machine except where parts are

indented in descriptive list. In this case the quantity show number required for the preceding assembly or sub-
assembly.
’@
REF.  PARTNO. (: N REQ'D
A 55159 CYLINDER ASSY -rearsteering . . . vt ii it ittt it tnecnnennnnennns 1
28 A 56208 SOR ASSY -rear Cylnder . .. vu ettt i e e 1
29 A 55956 PLUG - adjusting, SOCKEL @SSy . « « v o ot vttt st s it e e s s e e n 1
30 A 55957 % SEAT - S0CKEt Ball . . o o vt et ettt eee e e e e 2
31 A 56210 @ SPRING -s0CKet . . i it i ittt ettt et e e 1
32 A 56209 SEAT -50CKetSpring. . . v« vttt ittt et s st ansncnnnen 1
33 G 45175 CLAMP ASSY -50CKet assy . . . v v i vt it i e e eanaeaaaacaeenenens 1
16- 836 BOLT-1/2"x2-T/4" N.F. heX. . . ..ottt it i iinneeannn 1
34 132- 104 PIN -cotter, 3/16" X 3" . i it i it ittt et ittt n e e 1
35 A 55889 STUD - ball, socket & cylinder . . . .. ... ..t enenns 2
36 13- 410 BOLT -1/4" x5/8 " N.C.,heX. . . v ittt it c et i it taiaacnnns 4
37 92. 4 LOCKWASHER - 1/4” SAE . . . .. it it it it i it et aaenennn 4
L Terms “’Right Hand’’ and ‘’Left Hand"’

“Right Hand"’ and “Left Hand" sides of this machine are determined by standing at the rear of the unit and facing in the
direction of forward travel.



ALPHABETICAL INDEX

KOHLER ENGINE SECTION

Page
AirCleaner . . . ... ... .. it 39
Batlery. - . v i i i e et 85
Belt, Starter-Generator . . ................. 35
Breather, Crankcase . .............ccc.... 27
Camshaft . ... ... it e ie ittt en e 27
Carburetor .« v v o v v e et it et e s e 41-43
ConnectingRod. . . .. .. oo 29
Crankshaft .. .. ..o nnnans 29
CylinderBlock. . . .. ... 31
CylinderHead . . .. .......... ...t 31
Electrical System . . . . .. . oot e e it 856-87
Engine Block & AttachingParts . ............ 31
Exhaust System. ... ... ... vivennrnn 25

AirCleaner. . . . ... it ittt i ee e
Bltower Housing
Camshaft . .. .. i it ittt e e e et aas
Carburetor . . .. .. ...t viitictnnennnns
Crankshaft . . ...... ...
Electrical-Engine . .. ....... .. v 21
Engine Block & AttachingParts ............. 13-15
Exhaust System. . ... ...... ..., 25
Filter Oil . . . .. ... i i i e 17
Flywheel , ..o v v ittt 11
BASIC TRA
<& Pade
Axle-Front . ... ... ittt
Axle-Rear. ... ....oiii i enaan
Backhoe Seat Assembly. . . . ............
Backhoe Mounting Components .. ... .. -
Backhoe Hydraulic Connections . . . . . .J) . 115
Backhoe Hydraulic Connections, SER E@ ..... 119
Baffles & Shrouds . .......... % ...... 35
Brakes . . .........0v O e 53
Bucket & Arms . ........ (S YN 55
Control - Speed, Hydraulic @ ........... 65
Decals . oo v vt T e 93
Electrical System . . .. ........... 85-85B-87-89-91
[~ 2 T 45
Fenders .. .. ...ttt 49
Fork Lift- LT-20and LK-20 . . .. ........... 109
Frame, Grille & Hood . . ... ............... 47
F-27 Hitch Adapter. . . .. .. ..... ... . ..., 105
Hitch. o it i i e e e e 95
Hydraulic-Tractor. . ... ... ..o v i in 59-61
Coupling-PumpDrive .. .. ............. 73
Hoses, Lines & Fittings . . . .............. 59-61
Motor - HydraulicDrive . ............... 75
PUMP. . ot i e 73
Reservoir & Mountings . . ............... 67
Valve - Control, Tractor. . . . ........ e 69

Valve Control Linkage . ................ 65

Page
Filter, Breather . . ... ..o i i it i aan 27
Flywheel .. ... .c0iiiii i, 31
Fuel Pump ... .o i e 41-43
Fuel System . .. .. .. i 43
Gasket Kits. . v v v i it i it it e it iennnnans 33
GOVEBIMOL & v v v v vt vt e et s s annnsessosans 37
10 11T 22 2 T 31
2T T 2 29
SparkPlug ... ... i i e 89
Starter-Generator. . . v v oo n v a et e 81-83-83B
o3 73 o] SPPP U 31
Throttle Linkage . . . . .. ... ... ... . . 37
Valves & vt s i i i e e e e 27
Page
9
39
N 19
.. 23
:
Oil Pump . @ .................... 17
Pistons LS e 11
Points - Br (6721112 o ST 21
Valves . ........................ 13-15
Page
Hydraulic- Bucket. . ... .. ..o vunnn 63
Cylinder- Arms . . . ..ot iiiie i ninnnens 63-77
Cylinder-Bucket. . . . ... v 63-77
Hoses, Lines, Fittings . . . ... oo i v oo 63
Valve & Control Linkage . . . ............. 71
Instruments, Electrical .. ........ ... 85-91
Lever- Range Selector . ......... ... 49
Lift - Implement, Hydraulic. . .. ... ..o vt 79
LK-17 - HydraulicPTOKit . .. ... ..o vt 99
LL9-HoldingValve..........ccivrererinnn 107
LT-16 - HydraulicPTOKit ...... ... v 97
LT-26 Three PointHitch. . .. ... ......... 103-105
Frame, Lift Rods & Arms . .............. 103
HydraulicComponents . . . ........vunun. 105
PTOCIutch. . . ... i i i e e 43-45-458B
PTO Valve - Hydraulic .. ............ ... 101
Seat-Operator’s .. ... vt ittt it 49
SteeringWheel & Gear . ... ............... 51
Tail Lamp . ...ttt it it i i it 85-89
Tool Box ..... e e e i i e 49
L TransmissioN. . v v v v v vttt e nenenannnsnnns 57
Weight Box. ... ...t ennns 95
Wheels-Front& Rear. . . . .........cecvens 53
Whee! Weights - Mode! D-10. .. ............. 95

RS






CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 5

CARBURETOR, AIR FILTER AND MANIFOLD — 646 and 646BH

REF. PART NO. DESCRIPTION REQ'D
C 22551 AIR CLEANER ASSEMBLY . .. ... ittt ittt ittt ittt ee e enen 1
1 129- 505 NUT -wing 1747 L .. it i e i et et e e 1
2 C 22426 TUBE -breather .. ... ... ... ..ttt it nnennnnns 1
3 C 22425 COVER -aircleaner . . .. v i ittt e ii ettt is it e et ennn 1
4 C 22424 ELEMENT - air cleaner . .. ... ... e i e e e e 1
5 C 22423 BASE -aircleaner .. ..o it iiitee ettt et 1
6 A 28077 “O RING-1-7/16" 1D, .. i it ittt et e ittt teeae e 1
7 C 19170 CLAMP ASSEMBLY -aircleaner .. ... ..ot ve e 1
8 NSS CLAMP -gircleaner - « - + « « v v o v v e e aaeenn et e e e e 1
9 92- 3 LOCKWASHER - #10. . . ... o ittt ittt ittt a st nneann 1
10 129- 77 NUT - #10NF sqQuare. . . .. oo et i i i s et ceiaae e anaeennnn 1
11 174- 222 SCREW - #10x 2-1/4"" NFrd. hd. machine .................. 1
12 C 22428 LOCKWASHER -star . i ittt et it ittt et eeneeanannannnnn 1
13 Cc 22427 HOSE - breather .o ittt ittt ettt et n ettt ii et 1
15 c 22418 CARBURETOR - engine (repairs, page 7) 1
16 Cc 20630 BRACKET -choke ................. . 1
17 C 20374 CLIP - throttlecable. ... ............ . 1
18 C 22420 MANIFOLD - engine, intake. . . .. .... 1
19 C 20564 GASKET - carburetor mtg.. . . ..... N 1
20 92- 4 LOCKWASHER - carburetor mtg.. . @ 2
21 113- 5 BOLT - carburetor mtg. \\0 ........................ 2
22 Cc 20632 GASKET - manifold, intake . oo NN N v v v v vttt vt ettt s s et et 1
23 Cc 10678 ELBOW ..o L N Y e e 2
24 13- 632 BOLT - manifold mtg. % .............................. 2
25 C 22430 NIPPLE - pipe .. ... B 1
26 92- 6 LOCKWASHER - L+ TS 2
27 C 21498 HOSE - air intakeS N/ - o i ittt ittt i it ittt it e e 1
28 (o 21976 SLEEVE -airimake) N . ottt it ittt ittt it e r e e, 1
29 C 22581 PRE-CLE. aner (optional). . .. ... .. ... ... .. ... . ... . 1
30 217- 15 ELB eforoutlet . ... ... .. ittt i e e 1
31 C 22432 [ [0 1 e T 1
32 C 22431 H LT o o 1
33 C 22421 SEMBLY -carburetor . . . ... ... ..ttt it 1
34 C 22471 @5- T 1
36 C 22422 @ P oROSE . v e e e e e e e e e 2

Printed in U.S.A. " July 1978






CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 7

C22418 CARBURETOR — 646 and 646BH

REF. PART NO. DESCRIPTION REQ'D
1 169- 97 SCREW -DOWI COVEN. + v v v vt n et ettt e ensnnsanensssseennns 3
2 NSS SCREW - choke fly #4 x 3/16" (See Kitsbelow) . . ................. 2
3 C 20691 FLY -ChOKE & & vt ettt ettt e tn s e s tassanaenessnnneensanas 1
4 NSS COVER ASSEMBLY - carburetor (order C22418 carburetor). . . ... ..... 1
5 Cc 20693 SHAFT ASSEMBLY -choke . ..t ii it nt s et st annnnranan 1
6 o 20694 [T T 1 T 1
7 NSS GASKET - body to bowl (See Kitsbelow). . . ..................... 1
8 NSS GASKET - float, valve seat (See Kitsbelow) .. ............... ..., 1
8 NSS GASKET -nozzle plug .+ -« v o v i e it ettt s e it s e aaann 1
9 NSS NEEDLE AND SEAT ASSEMBLY (See Kitsbelow). . . .............. 1

10 C 22467 PLUG - NOZZIB . vt v et ittt ettt te v et ennsaaaeetssanananes 1

1 Cc 20712 PIN-ChoKe StOP. -+ o v vt vttt ie ettt ia i asananananann 1

12 C 20700 FLOAT ASSEMBLY -carburetor . ... ...t ennnnnnnennns 1

13 NSS LEVER - idler stop (not needed, use governor idle adjust) . ............ 1

14 NSS NEEDLE - idler adjust (See Kitsbelow) . . ............ oo 1

16 C 20439 SPRING -idleradjust . . .. ............ A\ 1

16 NSS SPRING - throttle stop adjust {not needed, use(governor idle adjust) . .. ... 1

17 NSS SCREW - throttle stop (not needed, use .(!"4 idieadjust) . . . ........ 1

18 NSS SCREW - throttle fly #4 x 1/4"" (See Kitpbelow) . . . .. ..o viivavn 2

19 C 20705 FLY -throttle. . .. .. ...... . ‘@ ...................... 1

20 NSS SHAFT ASSEMBLY - throttle itsbefow) . . ....... . L. 1

21 C 22466 NUT -nozzle .......... X 0 ........................ 1

22 NSS NOZZLE ASSEMBLY - (See @ W) e e e e 1

23 NSS GASKET - nozzle (See KifeBOSW . . - - « « v v v v vvvoo e 1

24 NSS BODY ASSEMBLY - ator (order C22418 carburetor). . ... ....... 1

25 C 20709 BUSHING -throttle 8Raft . .+« v vt t vt et ittt e s taanasannnsan 2

26 NSS NUT - throttle s eeded, use governor idle adjust) . . . .......... 1

27 NSS SCREW - thro not needed, use governor idle adjust) . . . ........ 1

C 22462 KIT - repai (includes items 2,7, 8,9,14,18,20,22,23). ..... 1

C 20690 KlT@r or (includesitems 7,8, 23) . .. ... ciiinnnnannn 1

Printed in U.S.A. . March 1975






CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 9.

FUEL PUMP ASSEMBLY — 646 and 646BH

REF. PART NO. DESCRIPTION REQD
1 C 20653 PUMP - fuel, vaCUUM . . ... i et v v sneansnanrsossnsnaansans 1
2 Cc 20740 BASE -fuelpump .. .. i ittt i i i e s 1
3 C 20440 SPRING -diaphragm. . . . . ...ttt tvnernnctnarsoonenean 1
4 C 20448 PLATE ~SPriNgG « v v v v v v et v st sassneanannasensnenssnss 1
5 C 20434 GASKET -basefuel pump. . . . . . vt vttt nsaacnssacnns 1
6 Cc 20437 DIAPHRAGM -fuel pump. . . . vt et e ettt te it et aeanas 1
7 C 20428 VALVE PLATE ASSEMBLY . ... i it ittt i ittt anans 1
8 C 20738 GASKET -cover, fuel pump. . . . . o vt ittt i it e s anaesas 1
9 C 20739 COVER-fuel pump .. .. .. ittt it et i e e e e eaas 1

10 C 20433 SCREW -cover, fuel puUmMpP. . . o v v et et ettt nansacaasnse 2

11 C 20645 PLATE - mechanical fuel pump holecover. . . ....... ... 0o 1

12 Cc 20247 LOCKWASHER - 1/4" . o ittt et e etee i nes e er s 2

13 13- 410 BOLT -1/4" x 6/8 N . heX. . o v i v it ettt escnteneanvaansns 2

14 C 20735 GASKET - plate, fuelpump holecover. . .. .. ..o vii it annensen 1

156 C 20647 TUBE -vacuumiine . . . ... .ccvvvnvsan 1

16 222- 1014 FITTING -invertedmale. . ........... 1

17 C 20411 CAP-fuelpump .. ............. 1

18 214- 102 CLAMP-hose . .......cccnvinenn 3

19 C 20650 BRACKET - fuel pump mtg. ..... ~ 1

20 Cc 20651 SCREW - #10 x 5/8" ... .. e 2

21 193- 1000 NUT - #10 nf. hex. .. ... . X\Q 2

22 C 22429 HOSE - vacuum, fuel pump NN ¢ ¢ e v v vt v st s s e v e aaanas 1

23 C 22417 HOSE - fuel pumptocarbugelor )). » . v . oo i i ettt e i e i 1

24 Cc 22275 SCREW - #6 x 3/8" . % .............................. 2

25 c 22279 NUT - #6 - 32 hex, & ............................... 2

Printed in U.S.A. " March 1975






CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT — 646 and 646BH

REF. PART NO.
1 C 20223
2 C 22260
3 211- 14
4 c 20317
5 C 20308
6 c 22261
7 C 20229
8 126- 9
9 Cc 20327
10 C 20233
1 C 22587
1 C 22588
11 C 22589
1" C 22590
1 C 22591
11 C 22592
12 C 20379
13 C 20380
14 C 20381
15 C 20481
16 C 20402
17 C 20382
17 C 20383
17 C 20384
17 C 20386
17 C 20394
17 C 20400
18 C 20403
18 C 20408
18 C 20409
18 C 20410
18 C 20480
19 C 20482
20 126- 13
21 C 18291
22 R 1333
23 cC 20
24 c 2
25 92-
26 Cc 2
27 C 22263
28 C 22264

Printed in U.S.A,

20

DESCRIPTION

RING-center pin,camshaft . ............ciiiieeeereerran
CUP -gOVeINOr . ...t i ittt tnnnaarsansosnasnanennens
BALL -fly,governor. . . . ... ittt snnnvenaeeerseneansns
FLYWHEEL - engine (includesringgear) ...........0cteeueeen.

GEAR -ring, flywheel .. .......... i,
GEAR - timing, camshaft (includes items 27 and 28) , .. ..........
WASHER -thrust,camgear . . . . . ... oot tenrorronvosnaannas
KEY - woodruff, cam and crankshaftgearmtg. . .. ..............
CAMSHAFT - engine {includes C20233Pin). . . .. .. ... ..

PIN-camshaftcenter . . . .. .o ittt nnsneneneonnnonss
PISTON AND PIN ASSEMBLY -standard .. ..................
PISTON AND PIN ASSEMBLY -(.005 oversize). . ... ...........
PISTON AND PIN ASSEMBLY -(.010" oversize). . . . . ... ...
PISTON AND PIN ASSEMBLY -(.020" oversize). . . . .. ..... ... v
PISTON AND PIN ASSEMBLY -{.030" oversize). . . . ... .........
PISTON AND PIN ASSEMBLY -(.040" oversiZels. - . . . v o v v v v e vt

PIN-piston ...........cc..n.

...........................

BOLT -connectingroda . - NS ¢t v vt e v v v s annunnnsas
RING SET - piston (standard). 1 S
RING SET - piston (.005" {"« Y
RING SET - piston (.01 VBESIZE) . © o o v v et it

RETAINER - piston pin.. .. ... N\ N
CONNECTING ROD ASSEMBLY .~ \\ o)) e vttt v enannans
BUSHING - piston pin @

-------------

WASHER - retaining, crankshaftgear. . . ......... ... .
CRANKSHAFT -engine . . ... v o iiseeeaannneeneaneeenanen
LOCKWASHER -7/16" flywheel mtg.. . . . . .. ...... .. v
GEAR -crankshaft. . . ... ... .t it aieeans
SPACER -flyball ., . . ...t it ittt it iiain st eneneans
PLATE -flyball . . ... ittt ittt ettt ta s anaan s

1

-t e e P w BABRBRRBNNNNRNRNERNNAENRNRONNRDRNR = N g

July 1976



12




X
m
m

CoONOOOS»TWN=

19
20
21
22
23
24
25
26
27
28
29
30
31
31

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 13

ENGINE BLOCK AND ATTACHING PARTS — 646 and 646BH

PART NO.

20489
26
22322
22618
20267
20511
20512
20513
20271
20272
22265
5
20520
20528
20523
20534
20533
22603

OOOOOOSOOOOOOOOOﬁO

0000000000000
N
(=)
o
E
o

Printed in U.S.A.

BLOCK ASSEMBLY - cylinder, standardbore. . . .....c.coveenentn

BLOCK ASSEMBLY - short {includes: cylinde

BAFFLE - breather tube 1
SEAL - o-ring, breatherBUE). « . .« oo it i
CLAMP -breather Capwa - 57« v i i vt v v vt s s e s s s e s s oo

and crankshaft gear) . . . BN N
CAP - breathertube .. ...... R
TUBE - Dreather. « « o o o v o o F oY e s renmamaneessssonnnns

DESCRIPTION REQ'D

PLUG - camshaft expansion . . . . v v v v vt v cseneronnnnsonan
SCREW -bearingplate,rear . . . . ... o i it i
BEARING - crankshaft, standard (undersize see below}. ... ......
WASHER - thrust, crankshaft bearing. . . . ...« oo ooy
KIT - gasket, bearingplate . . . . ... i
PLATE - bearing (excludes bearing) . . . . . ... .o e
BEARING - camshaft, frontorrear . . ... ..o vvvvvenvveennnn
SEAL -bearingplate. . . . ..o v v e a i e
PIN-main bearing stop. . . o v vt v e n v e e v cnevvnesaserans
SCREW-#8x3/4"rd. hd.sheetmetal . . ... ... ..ot
LOCKWASHER -rear bearingplate. . . . .. v oo i v cvaanvonven
TUBE -0il, crankcase . . -« o cv v v vncvceanesnonenesannsns
INSERT - valve seat, intake (oversizesee page 15) ... ..........
INSERT - valve seat, exhaust (oversize see page 15) .. ..........
GUIDE -valve, intake . . . ... oo v e v oo /e erensneasssnnns
GUIDE - valve,exhaust . . . ... .... N\« e

NNRNN=O0I=_=N==NNO ==

all bearings, crankshaft, camshaft -o@
pistons, rings, valves, oil pump, hfeathes

G - crankshaft, {002 undersize) ... ..o vt
ING - crankshaft, (010 undersize) . .. .o oo vv v

— —
NN= = N0 = === = ==

. July 1978



14




REF.

ERRROESOOR2888888188Rr8R8eR
CO0000000NA0NND00N00Z00000

Printed in U.S,A,

CASE MODE|. 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

ENGINE BLOCK AND ATTACHING PARTS — 646 and 646BH

PART NO,

DESCRIPTION

22621 BEARING - crankshaft (.020 undersize) ..............
22622 BEARING - crankshaft (.030 undersize) ..............
20494 COVER -ValVe. . « v vttt i e e vt s aannennenannsnnas
20495 GASKET -cover,valve . ... ..civvrennomcacsnnrons
20498 SEAL -valve,intake . . . . .. o v ittt et
436 BOLT -valve cOVer. ... .. vt v veerencnannrnasananss
20247 WASHER - valve cover, COpper . « -« « « e v sevoonnannnns
20517 ROTATOR -valve . . . vt v ittt et st scenaanaossss
20293 SPRING -ValVe « v v v vt vivseennetananansroonoes
20294 LOCK -valveandspring . ..o ot v v evnnneecnsaacsann
20276 TAPPET -valve,standard. . /. ... ..o vvvennarnonass
20470 TAPPET - valve, .001"" oversize. . . . v v v e v eieencrannns
20471 TAPPET -valve, 002" Oversize. . . v v o v v vnsancansanns
20277 TAPPET - valve, 005" oversize. . . . . v v v vt oveeeansvas
20521 VALVE -intake. . . . v o v vttt vnnetncssnsrcannsonse
20522 VALVE -exXhaust. . . v v vt v s e enossneoiuanenasas
20524 INSERT - valve seat, exhaust (.002" oversuze ......
205625 INSERT - valve seat, exhaust (.005" oversi Y A
20526 INSERT - valve seat, exhaust (.010" ove @> .........
20527 INSERT - valve seat, exhaust (.025” gversizel/. . . ... .....
20529 INSERT - valve seat, intake (.82 o ) ............
20530 INSERT - valve seat, intake (, VEESIZE) . o v a i e e
20531 INSERT - valve seat, intake rSiZze) v o i e
20532 INSERT - valve seat, int Oversize) . . . e ccuv v
20655 KIT - gasket, comple % .....................

20754 KIT - gasket, carbo includes: valve cover gaskets,

cylinder h a mtake manifold gaskets and

exhaust daskets—/ . . . . v e it vt st a e
20755 KIT - ove (standard) includes: valves, valve spring

&
@

g set, oil filter, breather tube, points,
denser, crankshaft retainer ring and gasket kit

@;

=
m
Q

.........
.........
.........
.........
.........
.........
.........
.........
.........
.........
.........
.........
.........

July 1976

SRRNNNMRNRNRNRONNNBRRNNPOERERENNNNNNN

15

.



16




CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

OIL BASE, OIL PUMP AND GEAR COVER — 646 and 646BH

REF. PART NO. DESCRIPTION
1 C 22357 COVER ASSEMBLY -gear. . . .. v it i it i v e s
2 C 20310 SEAL -oil, governorshaft . . . ... ... . . i
3 C 20544 BEARING - governor shaft,upper. . . ... .o
4 C 22353 SHAFT AND ARM ASSEMBLY -governor. . .. .........
5 c 20307 YOKE -governorshaft . ....... .. ..
6 182- 84 SCREW-32x3/8",panhead, . . ....... ...
7 C 20309 PIN -StOp, GOVEINOF CUP & o v v v v v e v enem e ananeass
8 C 20544 BEARING - governor shaft, lower . . .. ......... ... ...
9 211- 5 BEARING - hall, governorshaft ... .................
10 C 20312 SEAL -grar COVEN. . . v v it vt it vt e st anans
1 C 20552 GASKET - GBAF COVEL .+ v v vt v i s ie e e e s e e eaeasn
12 c 20314 PIN -QEAN COVET . o v v vt e et et e e e e s s
13 C 22366 WIRE - lead, oil indicator. . . ... oo i vt i s
14 92- 6 LOCKWASHER -0ilbase mtg. . . . ..ot i i i iiieee e e
15 13- 528 BOLT - 5/16 x 1-3/4"" n.c. hex

16 13- 536 BOLT - 5/16 x 2-1/4" n.c. hex

17 92- 5 LOCKWASHER -5/16". . . . ... .. ......

18 C 22362 BASE -oil | ... ......... ... . ...

19 Cc 2056565 GASKET -oilbase . .. ............

20 C 20557 BOLT -oilbasetoblock . .. ... ...

21 C 20331 WASHER -copper . . .......

22 221- 14 PLUG - il drain 1/2” ... ...

23 C 20563 TUBE - oil filler {used with v

24 Cc 20553 CAP - oil filler . . .. .. ..

25 C 20554 GASKET -oifcap. . . .

26 C 20564 GASKET - tube, oif fill .

27 13- 410 BOLT - oil filler tu@ ...........................
28 13- 516 BOLT -5/16 X FAROSheX.. . . o oo e et i i e
29 C 20570 INTAKE - oi cludes cup, screen and pipe) .. ... ... ...
30 C 20323 OlIL PURH (internal components NSS) ., .. ........
31 C 20325 KIT YT Y= P
32 C 22364 BOL ) PTG, .ttt
33 14- 612 n.c. hex,oilby-pass . . ...... .oy
34 C 20320 oilby-pass . ... ... e
35 C 20322 E -0l DY-Pass . . oo oottt e et e e e e
36 C 20574 0 HER - 01l BY-Pass. « .+ o o o o et e e e e e
37 C 25042% TR Y D
38 C GASKET - 00l filler. v v v v e e et v e e e et e e et e s s
39 C SWITCH -oil indicator . . . .. vttt e e e it et s e e e eaas
40 C ADAPTER - oil filter (usedonearly models) . . . .. ...........
41 c 20330 GASKET - adapter 0il. o oo oot et et
42 92- 4 LOCKWASHER - 1/47 . . e e s

Printed in U.S.A.

17

|
m
Q
jw)

M_I_l—l—l_l_k—\_l-ﬂm-ﬂ—ldww_i—l_\_h_lMA-—l.—lm—-),b,b—l—A—l«—l_\—l—ﬂM.—\—lMﬂA

, July 1978






CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 19

GOVERNOR AND BLOWER HOUSING — 646 and 646BH

REF. PART NO.
1 129- 665
2 c 20569
3 193- 1000
4 c 20572
5 Cc 20573
6 c 22404
7 195- 14
8 c 20374
9 c 20370
10 25- 18
1 c 20621
12 C 20620
13 C 22401
14 c 20371
16 c 20376
16 c 22388
17 C 20372
18 195- 14
19 136- 2
20 169- 74
2 C 20375
22 121 3
23 C 22414
24 c 22387
25 C 22275
26 C 20626
27 c 20625
28 c 20580

Printed in U.S.A.

DESCRIPTION

NUT - lock, governorthrottle . . ... .o o en e
BALL JOINT -governor throttlerod . . . . ..o i i oo ens
NUT -ball Joint. ..ottt e it s
ROD -governor throttle . .. ... i
CLIP -rod, governor throttle . . .. ..o it i
ARM - QOVEIMON . o« v o vttt e a et ee e
WASHER . .t ottt it et it ettt e
CLIP-throttlecable. . . .« v it ittt e r s ens
BRACKET -governor control. . . .« oo o v oo i i ee e v
NUT -baffle Mg, « o o v v v i e e e i e it i e st
STUD -cylinderairbaffle . . . ... ..o
TUBE -drain, oil filter . ... oot i i
PLUG - blOWEr NOUSING « « « v v o v v cv v v nn e e vmasans e s oo ne
SPRING -governoridle. . .. oo v e in it
SPRING - gOVEINOr . v v vt it it ia i n e iae e s s e e
BAFFLE -cylinder RH. . ..............

SWIVEL -governorarm. . . . .. ..o oo v

WASHER - #6 .............. ...
PIN -cOtter. « « v oo v v oo vee o e e

SCREW - #8x5/16" . ......... .
SPACER - governor bracket . \
SCREW - governor idle #6 x \
HOUSING -blower. . . . 2NN ) o v oo e
SCREW - #6 x 3/8" . @Q)) ..............................
CLIP-hose. . ...

GROMMET - rubbe
BAFFLE - cyli

. July 1978






ol
m
m

—
ODOWONOOOOL b WN =

WWWWWWRNNRNRNNRNRNNRN- = =2
MBEON OO ONONHRWN-OCOO~NOOOPWN—

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

IGNITION AND CHARGING SYSTEM — 646 and 646BH

PART NO.

c 20591
c 20592
C 20593
92- 4
173- 219
92- 3
22391
20596
22380

104
20604

414
22378
22369
22381
24306
24307
20349
20344
22368
24308
20514
20318
20321
20484
20343
20332
205056
22296
22297
20515
20516
20548
165- 43
13- 410

OOOOOOOOOOOOOOOOOOOOOSO@OOO

Printed in U.S.A.

DESCRIPTION
ROTOR - aiternator

REGULATOR, RECTIFIER ASSEMBLY . .......... ..ot :

SCREW - rotor mounting
LOCKWASHER
SCREW - stator mounting
LOCKWASHER - stator mtg

STATOR ASSEMBLY {includesitem8)......... ...

CONNECTOR - socket

......................................

CLAMP - COil. vt v et e s e i e e e et et e s st e e s an s
NUT - 1/8" ReX. o i vt et eeeis e st nassasaanassaanusns

CONNECTOR - plug, regulator

SCREW - 1/4 x 7/8" regulator, rectifier, mtg. .. .......ccvuurrvn.n

LOCKWASHER - 1/4”

SCREW -lock, #10x5/16" heX. . .. oo v v v i i ii i ie e e

BRACKET - coil mtg

CABLE -spark plug 17" . . ... .. ..
CABLE -spark plug 10” ... ......

COIL -ignition . .. ... v
BRACKET - cable spark plug . . . ...
WIRE - coil to breaker contacts. &\, -

SPARK PLUG

GASKET - break

COVER - breaker bo

e

POINT SET - bre%fe%tacts ...........................
CONDENSER ~

CAM - point ga

BOX ASSEMBLY - breaker ¢

i)

r contacts

21

July 1978






CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

REF. PART NO.
1 13- 620
2 92- 6
3 C 22433
4 c 22460
5 Cc 22458
6 Cc 22447
7 c 22459
8 Cc 22443
9 Cc 22444
10 o 22737
11 c 22446
12 c 22442
13 C 22437
14 C 22435
15 C 22445
16 C 22436
17 Cc 22439
18 C 22448
19 C 22438
20 C 22440
21 Cc 22441

Printed in U.S.A.

BOLT - 3/8 x 1-1/4"" hex. head
LOCKWASHER - 3/8"
MOTOR - starting, 12 volt
COIL ASSEMBLY -field. . . . ... i e e e e

BRUSH - positive. . . . .. .. it e e e
ARMATURE -startermotor. . .. ... ... ... un...
HOLDER ASSEMBLY -brush .« . ..o oo i i i i i e e o

SPRING-brush. . ... ... ittt

BRUSH -negative. . . ........ ... .. ... ...
LEVER ASSEMBLY -clutchfork. . ... ..............
CLUTCH ASSEMBLY - engaging, starter. . . . . ..........
STOP SET -pinion. .. ..ttt i ettt i i e et e e
SCREW SET -startermotor. . . . ... .. ... ...
SPRINGSET -lever . . ... oo it ittt it e e i e nnans
END CAP - rear, starter (includes bearing) . . . ...........

BEARING -rear. . . ........ N\ e e
BOLT - through. ... .......... AN Y e

WASHER SET -starter motor. . (7o « =« e v v v v v v v
SWITCH ASSEMBLY - solenoj Q ...............
FRAME ASSEMBLY - drjve end (ificiudes bearing) . ... ...

BEARING - fronfh N . .. o o i i i e
\ >

STARTER MOTOR — 646 and 646BH

DESCRIPTION

23

- e A N = e e e B N D N NN

March 1975



24




e - e

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 25

EXHAUST SYSTEM — 644 and 644BH

REF. PART NO. DESCRIPTION REQ'D
1 c 21977 MUFFLER - exhaust {used prior to S/N 9731697) . ............... 1
2 C 10372 GASKET - exXhaust. . . oo vttt it e et e e e et e e e 1
3 61- 510 SCREW -5/16"” x 5/8" NCsockethead . .............0covvvn... 2
4 113- 207 BOLT - 3/8" . ottt e 1
5 192- 21 LOCKWASHER - 3/8" .« . i it e e e e e e 1
6 195- 5256 WASHER - 3/8" . . . . e 1
7 129- 103 NUT - 378" . o i e e e e e e e e e e 1
8 o 23971 MUFFLER - exhaust (used S/N 9731697 and after) . .............. 1
9 C 23633 PIPE - exhaust (used S/N 9731697 and after) . .................. 1

10 113- 103 BOLT -5/16" X 1" hex ... ... e e 1

1 195-  b21 WASHER - 5/16" . ... e 1

12 192- 20 LOCKWASHER - B5/16" ... it e e e e e e e e 1

13 129- 102 NUT - 5/168" hexX . . . e e e e e e 1

14 NSS CLAMP - muffler (used S/N 9731697 and afte L47766) ......... 1

15 111- 204 BOLT - 5/16" X 1-1/4" rd. hd. square nec O Y 1

16 192- 45 LOCKWASHER -5/16" ..........{( 1

17 129- 518 NUT -5/16" N.C. ............ 1

EXHAUST SYSTEM - d 646BH

1 C 20109 MUFFLER - exhaust . 25 > Y 1
2 (o 21640 PIPE - exhaust, left & ................................ 1
3 C 21639 PIPE - exhaust, righl (02a . « « v v e e e e e e e 1

e 4 C 18250 GASKET - eXhatetons= . « v e e ot e e e et e e e e 2

5 61- 510 BOLT - 5/16; Csockethead .. ....................... 4
6 192 45 LOCKWR! T o e 6
7 NSS CLA {use LA7766) - - -« « o i e e 2
8 111- 204 BO X 1-1/4" NCrd. hd.squareneck - - ... .............. 2
a 129- 518 NU L 1T T < 2

10 L 47766 mMuUFfler L e e 2

11 129- 102 @ NUT - B/16" - T8 heX . ..ot e 2

Printed in U.S.A. August 1980



I v A
A@w R 3//////M/%/////@@A N

?ﬁ@@ﬁ@@

N - s
@ —
e L.
¥z Jo 2
I
Y 2 5\.. o
i),




D
m
m

QLN WN-=

-_—

14
15
16
17
18
19
20
21
22
23
24
25
26
27
27
28

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

PART NO.

129- 409
92- 4
KO 275220
KO 275143
KO 231032
KO 235048
KO 235118
KO 235117
KO 235047
KO 235631
KO 275144

KO 237672
KO 235582
KO 230170
KO 235007-S
KO 235011
KO 235168
KO 230020
c 24884
KOD235327
NSS

NSS

c 25043
V 34346
KO 275066
KO 275067
KO 235053

Printed in U.S.A.

CRANKCASE BREATHER — 644 and 644BH

27

DESCRIPTION REQ'D
L LI I 7 Z Sl T o Y 1
LOCKWASHER - 1/4" . ittt it ittt it ee st annan 1
STUD -valve COVEr . . . o v ittt i st it e et e i s s s st a e anss 1
COVER -valve . . it i it i it et et s eae et as s anrsnesesas 1
SEAL-breather. . . .. o v i it i it ettt tn e e ce it ansan 1
GASKET -breather plate. . . .« v v v v it ittt et et e e annanaans 1
FILTER -breather . o v v v v v i it it it it s i s ma s a s nnnnann 1
BAFFLE -breather. . . . . v v v it i vt et et ettt st saneanaans 1
REED -breather. . . . . o o it it i et e it et e e e s st e ot 1
PLATE -breather. . . .. .. . ittt ettt ettt nenssaanss 1
GASKET -valve COVEI . + v v v v v v it vttt e e e a s enaan 1
CAMSHAFT AND VALVES - 644 and 644BH
VALVE -exhaust . .. ...ttt ienn v e et ta st saasonnnosses 1
VALVE -intake ... ... ..., 1
INSERT - exhaust valveseat. . ......... 1
GUIDE-valve.........coou 2
SEAT -valvespring. .. .. ......... 2
SPRING-valve . ......cvovuu.. : 2
ROTATOR - valve {Furnished,if\pairs\eny 2
LOCK - valve retainer {include X@ves) 2
LIFTER ASSEMBLY & . i i/ NN s s sttt e en e ettt aans 2
SCREW - tappet adj @ ............................. 1
LIFTER - valve % ............................... 1
CAMSHAFT ASSEMBIY 47« oottt et 1
SPRING -actuatind JZ2a . o v v i i i et et it s 1
SPACER - camshs £ UAR
SPACER - cap (161 10 UAR
PIN - ..................................... 1
July 1978






2
m
m

—
OCOWONOAADWN—=

NANNNNNN = o e ad ok owd b = d ek =33
OO BRWN=—_OCOO~NOOOOTOONRWN=

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS 29

CRANKSHAFT, PISTON AND CONNECTING ROD - 644 and 644BH

PART NO. DESCRIPTION REQ'D
NSS PISTON AND ROD ASSEMBLY (Std.size) . .....cciiveeennnnenn 1
KO 236763 RING SET - piston (For oversize,seeitem 16). .. ............. 1
NSS RING -topcompression .. ... ......ccuiunneeneeens- 1
NSS RING - 2nd compression (includes expander). . . .. ........ 1
NSS RING - oil {includesexpander) . . . .. .....cceeeen... 1
KOA237401 PISTON ASSEMBLY (For oversize, seeitem15) . ... .......... 1
KO 2356811 RETAINER -piston pin . . ... h vt inin i iennnnnenns 2
NSS PIN-PIStON. . . ... e e ittt it ettt ettt 1
NSS PISTON............. P 1
KOA237344 CONNECTING ROD ASSEMBLY (For undersize, seeitem 18). . ....... 1
KO 235003 WASHER -special .. ..... vt in i ticnnanetnannsas 2
92- 6 LOCKWASHER - 3/8" ... it i ittt ie et i iieee it 2
NSS SCREW -cap,connectingrod., . ... ... cvtiiinnntninneesan 2
NSS ROD-connecting .. .....uueuroeereneennansnneanneas 1
KOA237402 PISTON ASSEMBLY - .003 oversize (use std. ring set): 1
KOA237403 PISTON ASSEMBLY -.010" oversize 1
KOA237404 PISTON ASSEMBLY - .020" oversize 1
KOA237405 PISTON ASSEMBLY -.030" oversize . 1
KO 236764 RING SET - piston .010" oversize ../ 1
KO 236765 RiING SET - piston .020’’ oversi A\ 1
KO 236766 RING SET - piston .030" overs X R R R RRRRRS 1
NSS PIN - piston .005" oversize. . 1
C 23135 CONNECTING ROD ASSE 2010” undersize 1
R 16287 OIL SEAL - crankshaft r % ............................. 1
40035 BEARING -crankshaft®all &=/ . o v o v i i i it e i i e e as 2
w 5063-S KEY - 1/4" Sq. x 3/ pCoupling). . . ..o ciii it i 1
C 25054 CRANKSHAFT AN N i i ittt ettt ets e s sannnannannn 1
A 2700 KEY - flat 3/ 6" x1-3/8" (Flywheel). . . ... ivnnn 1
C 18097 OIL SEAL FrONT . . ittt i e e e e 1
195- 541 S 1
131- 301 arsden 5/8" NF . ... ... ... i 1

Printed in U.S.A.

July 1978



30




REF.

NS WN =

9
10
11

12
13
14
15
16
17
18
19
20
21

22
23
24
25
26
27
28
29
29
30
31

31

32
33
34
35
36
37
38
39
40
41

42
43
44
45
46
47
48
49
50

Printed in U.S.A.

CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

ENGINE BLOCK AND ATTACHING PARTS — 644 and 644BH

PART NO.
KO 236886
KO 270158
KO 270889
KO 237670
KO 237658
KO 237064
C 24143
C 24142
KO 230170
KO 235007-S
\Y 34427
c 21814
41- 18
113 209
92 6
KO 235025
KO 235026
92- 4
13- 48
KO 235353
173- 96
193 26
c 22699
c 24995
113- 207
c 14399
R 16287
40035
KO 235757
KQ 235070
c 24490
c 2429
c 2
C
182-
c 7
KO 235818
195- 541
131- 301
c 14954
A 27365
c 24883
KO 236285
KO 235748
c 19473
c 14906
221- 1375
129- 143
129- 103
193: 99
KO 237277
221- 1138

DESCRIPTION

FILLER TUBE - {used priorto S/N9731731) . . . . . .. ..o oot
BOLT - cylinder head special 3/8 x 1-1/2” NChex. ..........
WASHER - cylinder head bolt
HEAD - cylinder
GASKET -head .........¢¢cii it nanns
GASKET -fillertube . ... ... ..t itnnnnseans
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft and seals,
rings, jpiston, rod assembly, camshaft, valves, bearings, plate
and seals, governor gear assembly , cross shaft and gasket kit).
BLOCK ASSEMBLY - cylinder, mini {includes camshaft assembly,
piston assembly, ring set, valves, rod assembly, governor gear
assembly, cross shaft and , rear crankshaft seal and gasket kit).
INSERT - exhaust valve
GUIDE-valve .. .. ... it ii it ittt it s nnns
STATOR - (used S/N 9744760 and after) ... .......ccvuvnnn.
SPACER -cylinderhead . .............
PLUG -expansion ,........c0evvena 00NN M.

BOLT -3/8"x1-1/2" NChex plated ., . . (/o0 + + v e v rnnnn
LOCKWASHER - 3/8  plated. . .. ..49N ) o o v i e v i e et
GASKET - camshaft cover . . . .a.. . % ................
COVER - camshaft gear (used priorRto S 731731) .. ... ...
LOCKWASHER - 1/4" plated% ...................
BOLT - 1/4" x 1/2" NC plat ......................
GASKET -oil pan ... g
SCREW - #10 x 7/16"¢4un, admachine ................
LOCKWASHER - naltooth. . ...........c0cvua.n
BASE -oilpan. e N/« v v vt i ittt i et e
PLATE - oil fi I used S/N 9731731 and after) ..............

ocket head

\" nkshaftrear . . .. ... ...ttt nnnnn

=)

SASKET - shim, .010”
£

..........................

..................................

PLATE - bearing {used prior to S/N9744750). ..............
DIPSTICK - oil (used S/N 9731731 and after}) .................
SCREW .. ottt e e e
OIL SEAL -crankshaftfront . .. .......................
FLYWHEEL - (used priorto S/N9744750), . . . .............
WASHER - special, plated 21/32” ID x 1-3/8" OD x 1/4"
NUT -special Marsden 5/8" . .. ... .. ittt anns
DIPSTICK ASSEMBLY - (used prior to S/N 9731731)
0" RING - dipstick (used prior to S/N 9731731) .......
FLYWHEEL ASSEMBLY- (used S/N 9744750 and after). ........
RING GEAR - {used S/N 9744750 and after)................
STRAP - lifting . v o i i et ittt ettt i et s en e anans
PIPE -oildrain extension. . . .. .« it vt et e ennanensn
GASKET -plug, oildrain . ...........cceriinon
ELBOW-900, 1/4” L. . ittt ininaeanens
NUT-3/8"NChex, jam . . ... cvvniiiiin i
NUT-3/8" NCheX .....uouturteerantanrneesssenanns
LOCKWASHER. . . oottt ittt steanceraieananananas
STUD -cylinderhead . . . .. ... .. ittt s
NIPPLE - pipe, 1/4" x 2-1/2" . . i i i it i na e aan

.....

.....

.....

31

B - N R e A

_nm,hmoj_;_nd_n_l_n—ndd.a_\—\.h_ndd.ﬂ>—\|\)_.;d,h.4.awwﬂ

January 1978






CASE MODEL 644, 646, 644BH and 646BH COMPACT WHEEL LOADERS

ENGINE GASKET AND SEAL KIT — 644 and 644BH

REF. PART NO. DESCRIPTION
1 o 23858 KIT -enginegasket .. .. ...t i ittt inininrnonneans
3 KO 235025 GASKET -camshaftcover . . . .. ittt iiienanns
4 KO 235353 GASKET -0l pan . ..o i i ittt it it ettt e e saaa s
5 KO 235757 GASKET -shim, bearing plate (010”) . . . . ............
5 KO 235070 GASKET -shim (010"} . . i it i e e it et i e e e
7 KO 220174 GASKET -breaker COVer « v v v v v v e s e e es it an e e nen e
8 c 23860 GASKET - carburetor flange. . . ... . .. .. oo
9 C 22738 GASKET - fuel pumpflange. . . . . . ... ... v
10 KO 275341 GASKET - carburetorairhorn . . . . . . vt in e e
11 KO 235048 GASKET -breatherplate. . . . ... oot i nee s
12 KO 275144 GASKET -valvecover. . . .. v v i it i i i cenan s
13 C 10372 GASKET -exhaust .. ... i ittt ittt e e
14 KO 235057 GASKET -pan (notused) .. ... ..o iininnnnnnns
15 KO 237658 GASKET -cylinderhead . . . . .. ... ... i
16 KO 231032 SEAL -breather. . ... ..o
17 KO 237064 GASKET - oil fill tube (14 hp)

Printed in U.S.A.

33

—t mad el med b wmd md ek b

-July 1978






REF.

OOO~NOOADWN -

CONOOARLWN =

10
11
12

PART NO.

C 19634
92- 4
13- 48
KO 237677
KO 235652
KO 235207
Cc 23902
193- 107
KO 235054
175- 436
KO 235901
Cc 24729
Cc 24879
13- 410
92- 4
C 22684
KO 236676

C 18129
182- 525
192- 18
195- 513
c 21547
187 1093
Cc 215643
182- 528
192- 18
195- 513
129- 37
Cc 21638

Printed in US.A.

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

35

BAFFLES AND SHROUDS — 644 AND 644BH

DESCRIPTION REQ'D
DEFLECTOR - engine air (used prior to S/N9731697). . . .. .. ... ... ... .. 1
LOCKWASHER - 1/4" zincplated . ..« oottt nin it e anan 2
BOLT -1/4" x 1/2”" NChex, zincplated - . ..o o vt v v e vnne s 2
BAFFLE -cylinderhead .. ... .. i i i i 1
BAFFLE - carburetor side @ir - « « - « v v v v i it ettt s et a et 1
PULLEY - starter (used prior to S/N9744750) . . . . . .. ... ... iinnnn 1
BELT - drive, starter-generator (used prior to S/N9744750) . . . . ............. 1
WASHER - 1/4” zincplated .. .. oot ii i et e 4
BAFFLE - (used prior to S/NO731697) . - . . - . . . .o i it i i it 1
SCREW - 1/4" x 5/8"” NC truss head Phillips, zinc plated . ... .......... .. .. 4
HOUSING - blower (used prior to S/N9731697) . . . . . . . . .. oo i i i 1
HOUSING:- blower (used S/N 9731697 to S/N 87447580} .. . .. ... ... ........ -1
HOUSING - blower {used S/N 9744750 and after) . .........civiitinnnnnnnnnnn 1
BOLT -1/4" x3/4” NChex, zincplated .. ... ... ... 0. i, 4
LOCKWASHER - 1/4" zincplated . . - . . oo it ottt e s et v e ens 4
DEFLECTOR - engine air (used S/N 9731697 and after)~a. Ny .+ - o e v v v v e et 1
BAFFLE - cylinder (used S/N 9731697 and after) 300 N . ..., ... 1

BAFFLES AND SHROUDS — GA%IQBH

SHIELD - engine heat

SCREW -

#10 x 3/8" NF pan h

LOCKWASHER -

........ &.IjIZfIIZIIZIIIIIIIIIIIIIﬁIﬁII 2
SHIELD - heat, enging 1op ((Fod0Tl/ - « « + e v vt v e i e io e in e e e 1

#10

WASHER - #10

SCREW- #8 x 1/2” he TAD. « v e 2
BAFFLE - air cleane? ~J . .................................. 1
SCREW - #1003 T REAA v e e e 5
LOCKWASHER = N0 « « ot ettt ettt et ettt et e 5
WASHER - #0 « e et e et 5
NUT - #1070 oo 5
SEAL - bafle )] - e ot e 1

9
<3

January 1978






CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

REF. PART NO.
1 C 18311
1 c 21651
2 C 12224
3 c 18312
3 C 18271
4 c 14506
5 111- 2
6 192- 18
7 129- 17
8 KOA237653
9 13- 17
10 195- 518
1 129- 409
12 KO 235496
13 92- 4
14 c 18098
15 KO 275690
16 HO 43034
17 KO 235086
18 KO 235085
19 KO 235084
20 129- 37
21 92- 3
22 A 10326
22 C 25020
23 KO 235277
24 49485
25 KO 235476
26 C 23126
27 vV 34418
28 vV 34419
29 KO 236125-S
30 Cc 18099
31 vV 34416
32 KOA237559
34 KOA236919
35 Vv 34421
36 NSS
37 C 23032
1 c 20477
1 C 20476
1 Cc 23951
2 Cc 18793
3 D 22988
4 151- 210
5 13- 207
6 192- 21
7 113- 233
8 129- 103

Printed in U.S.A.

CHOKE THROTTLE AND GOVERNOR

DESCRIPTION

CONTROL - throttle (644 and 644BH) . . - . - - - - o oo ottt es
CONTROL - throttle (646 and 646BH) . ... ................
HANDLE - throttlecontrol, black .. ...... ... ... . ... ...
CONTROL -choke (644and G44BH) . ... ... ... ... ..o
CONTROL - choke {646 and 646BH) . ........... e e
HANDLE - choke control, white ... . ... ..................
BOLT - 10-24 x 3/4"" round head, squareneck . ...............
LOCKWASHER - #10Std.plated ......................
NUT- #10-24plated . ..... ...t
LEVER - QOVEIMOr . o vt v v ettt i e et it eneea e e
{BOLT -1/4" x1-1/4"NChex . ...cvv ittt
'WASHER - 1/4" plated .. ...... P e
INUT - 1/87 heX oo i e e e e
SPRING - gOVErNOr .. .. vttt et e e i it e eee s

LOCKWASHER - 1/4" plated . ................
WASHER -thrust . . ... .. ittt

WASHER -wavy . .. .. .. .o oo
CLAMP - swivel, wire .. .................

LEVER -speed control . .............. R
SPACER - speed contro!l bracket ... ..\ ..

BRACKET - high speedstop .. ....... \.()
NUT - #10-32 hex

LOCKWASHER - 3/16” plated . . Q ..................

JOINT - ball {used prior to Engin
JOINT - ball (used Engine S/N
ROD - throttle ... ....
RING - retaining, throttle
BUSHING - governor

SHAFT ASSEM -\gQv FOSS « « v v v e e e e e
rshaft ... i i e
BENOE o v v v e e e e e e

BEARING - néed
GEAR ASSEME

SHAFT - gv
e

ENGINE MOUNT PLATES — 644 AND 644BH

PLATE -enginemountR.H. ... ... ... ... ... ... . ......
PLATE - engine mount L.H. (used prior to S/N 9731697) ... ... ...
PLATE - engine mount L.H. (used S/N 9731697 and after) .. .....
MOUNT -engine . . . ... .ottt et e ie s
WASHER -snubber . ... ... i e
BIVET - 37167 X 7/16 o e e oot e e et e e i e e
BOLT -3/8" X 17" hEBX « o vt e ettt e
LOCKWASHER - 3/8" -« et v v te ettt e
BOLT - 3/87 X 1-3/84" NBX  « « e v vt v et et e e e e e
NUT - 3/87 - TBHEX - ettt

throttiecable - . . . .« i i v it e e
-chokecable . ...... it e

i #10 x 3/8" NC fillisterhead . . . ... ... ...,
OSURE - choke and throttle cable {not required, use item 37)

37

e ) wmd el el o b md b und d ad eed ed ek md et B e e ) e md ek red wed aad NI N = NN N e el e e o e

* July 1978



——



)
m
m

COONOIALWN=

-—

—
COOWNOIADWN=

1
12

PART NO.

KO 237895
KO 237423
NSS

NSS

A 70090
KO 275341
177- 94
193- 6
KO 237421
129- 409

18133
11529
11645
18190
14690

215
129- 504
C 10678
214- 251
c 19238
c 15007
D 59949

300000
@

Printed in US.A.

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

AIR CLEANER — 644 AND 644BH

DESCRIPTION

AIR CLEANER ASSEMBLY . .. ... ... e,
GASKET - COVEr . . . o et e e e e e e e e

BASE - air cleaner {(order KO 237895)
COVER - air cleaner (order KO 237895)
ELEMENT - air cleaner

GASKET “airhorn . . v v v i e e e e e e e e

SCREW -  #10 x 5/16" NF fillister head
WASHER - 3/16"
PRE-CLEANER (optional)

L 1 T

FUEL SYSTEM — 646 AND 646BH

TANK - fuel
CAP-fueltank - - -« c i it i i e e e e e e

INSERT - fuel cap
STRAP-tankmtg. - -+ -« i v
CUSHION - fuel tank

SCREW - 1/4 x 1-1/2” round hd. machine .. . .. @ ..............

ELBOW - fuel tank - - - = v o oo o ee e \XO ................
HOSE - fuel line 46" . ..o v oo (N e e e i

NUT - 1/4” NC square

CLAMP - hose

HOSE - fuel line 5-1/4"
FILTER - fuel

39

Oc{ober 1978



I




CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS a1

CARBURETOR — 644 AND 644BH

REF. PART NO. DESCRIPTION REQ'D
C 24408 CARBURETOR ASSEMBLY . . . .. e e 1
1 KO 200380 SPRING - tension, idle adjust . . . . . ... .. e e 1
2 KO 237489 NEEDLE - Hi Speed adjust (used engine S/N 3020407 to S/N 5126238) . . ... ... 1
2 KO 275373 NEEDLE - high speed adjust (used prior to engine S/N 3020406) ............... 1
2 (o 24652 NEEDLE - high speed adjust (used engine S/N 5125238 and after) .............. 1
3 KO 200383 SPRING - fuel adjust . . .. . . e 1
4 KQ 275231 NEEDLE -idleadjust . . ... ... .. e s 1
5 KO 200408 FLOAT -carburetor .. .o i it i e it e e e e e e e e e e e e e 1
6 KO 235448 BOWL - carburetor . .. . e e e e 1
7 ~ KO 235447 NUT AND GASKET ASSEM. - carburetorbowl .. ... ... . ... 1
8 A 72013 KIT - carburetor repair . . . .. v i i e e e 1
9 NSS INLET NEEDLE AND SEAT ASSEMBLY .. ... ... . i 1
10 NSS GASKET -bowl ring . .. . e e 1
11 NSS GASKET -bowl baffle . . . . .. .. e 1
12 KO 200372 GASKET - bowl screw 1
13 F 19892 PIN -floathinge . ....................... O 1

FUEL PUMP — 64 %443&1

(Not available for uel Pump)

1 KO 236387 KIT - fuel pump (For C22987))0N « + « o« o v o e 1
NSS VALVE ASS ) e e e e 2

NSS GASKET - val N PO 2

NSS DIAPHRA% BLY e 1

NSS SPRING - T 1

NSS % 1

1

2 c 22738

Printed in U.S.A. " July 1978



42

\
J




CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

FUEL SYSTEM — 644 AND 644BH

REF. PART NO. DESCRIPTION REQ’
1 Cc 24408 CARBURETOR - (Repairspage 41) . . .. oottt et e i
2 Cc 23860 GASKET -carburetor flange . . . ... . it it e e e e
3 C 10678 ELBOW - fuel pump and carburetor . ... . ... .. ... e
4 214- 251 CLAMP - HOSE . .. it e e e e e e e e e
5 V 34404 HOSE - carburetor 5-1/4" . . .. . . e e
6 192. 20 LOCKWASHER B/16" . o e e e
7 113- 103 BOLT -5/16" x 17" NC heX . . ..ot e e e e e e e e e e
8 o 24851 PUMP - fuel, 644 (Repairspage 41) . . . . . . . it
9 - 412 SCREW-1/4" x 3/4"" NCfillister head . . -« o o o v i i it e e s

10 193- 28 LOCKWASHER - 1/4" e e e e e e

11 KO 275341 GASKET - @ir horn - . v vt o e

13 C 24887 GASKET - fuel pump mounting, all models .. ... ........ ... ... ... ......

14 C 10657 ELBOW ASSEMBLY- fuel tank . ..o oo it e e

15 C 14690 CUSHION - fuel tank . . . . . o i i e e e e e e e e e e e e e e e e

16 C 18275 HOSE - fuel line (44") .. . .. . . i

17 Cc 18133 TANK -fuel ... e

18 C 11529 CAP - fuel tank (includes insert)

19 C 11545 INSERT -fuelcap .. ....... v,

20 c 18190 STRAP - fuel tank mounting . . ... ........ ~

21 173- 2156 SCREW - 1/4 x 1-1/2"" NC round head, machine, ated ... oo,

22 129- 504 NUT -square 1/4"NC  ........... c\o .......................

PTO CLUTCH AND LI%@E)
1 C 19803 CLUTCH ASSEMBLY - less scre
1 C 21635 CLUTCH ASSEMBLY - 646 a

2 (o] 17679 HANDLE - clutch engaging
3 C 14728 GRIP - clutch handle NN ) T
4 c 21615 ARM - clutch pivoﬂ@ oN). v e
5 113- 102 BOLT - 5/16" X e e e
6 192- 20 LOCKWASHE;% ......... e
7 195- 521 WASHER - B/ 8 O o vttt e e e e
8 C 20093 BUSHING fffipteck! . . .. .. e
9 132- 310 PIN -¢ @x‘l" ..........................................

10 C 21590 - 44 and BA4BH) . . ... e e

10 o 19862 4 (646 and B46BH) . ... ... ... ... .. e e

11 C 19767 cluteh rod . .o e e e e

12 113- 207 =3B x T NCHheX .. e

13 195- 525 HER - 3/8" e e

14 131- 1181 T-lock 3/8" NC hex ... ... ... .o

15 C 200563 BUSHING -nylon . . .. . .. . e

16 C 14906 WASHER - 3/8” nylon . ... .. . e e

17 Cc 19867 SPRING -clutch rod . . ... . . e e e

18 c 23743 ARM -clutch pivot. . ... o e e e

19 C 23440  ACTIVATOR - SWItCh. . . . oottt it e et e e e

20 182- 528 SCREW - #10 - 32 x 172" . . e e e .,

2 192- 18 LOCKWASHER - #10 ... ... it ittt ittt e e e et anann

22 129- 37 NUT - #10-832 L it i i it s i it e et ittt san e ine saeaa

23 111- 340 BOLT -3/8" x3/4" rd. head sq. neck .. ... .ot vii et meeaane e,

24 192- 21 LOCKWASHER - 3/8" .. it it e et e e eeene ce e,

25 129- 103 N L 7 £

Printed in U.S.A. July 1978






Y
COURXNOOOUTO SR DWN-=

NN
N = =

12

12
12
13
14
15
~— 16
17
18
18
19
20
21
22
23
24

REF.

PART NO.
NSS

c 21635
C 15721
C 18907
C 15718
164- 40
164- 50
193- 76
193- 56
C 23740
C 15515
Cc 15557
C 22671
C 23245
c 21596
C 15556
NSS

NSS

c 23033
C 23033
C 16786
F 59014
C 18908
0] 2815N
c

c

C

C

13-

192-

C

C

Cc

Printed in U.S.A.

CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS

CLUTCH ASSEMBLY (PTO) 646
(644 PRIOR TO S/N 9744750)

DESCRIPTION

CLUTCH ASSEMBLY - less screen (644 and 644BH) (use C24744) . ...... ... ..
CLUTCH AGSEMBLY - (646 and 646BH) . . . . . . . . ... e
SCREEN - grass (644 and 644BH) . . . . . . . . it ii
HUB - clutch {644 and 644BH) . . . . . . . . . . .
PLATE - clutch (644 and 644BH) . . . . . . . it e et
SCREW - 5/16" x 3/4"" NC flat head socket (644 and 644BH) . . . . ... .. .. ...
SCREW - 3/8" x 3/4"" NC flat head socket (646 and 646BH) ... ... ........
LOCKWASHER - 5/16"' counter sunk ext. tooth (644 and 6448BH) ..........
LOCKWASHER - 3/8" counter sunk, ext. tooth (646 and 646BH) .. ........
KIT -disc, friction . . o v v o oo e e e e e
WASHER -SPrinNg - - - - o o ot
WASHER -spacer .050 . . . . . .. e
PULLEY ASSEMBLY - clutch (includesdisc) ... ...........c.c ...
BEARING -camand pulley ... ...
WASHER - shim .008" . . e e e e e e
WASHER -spacer .010 .. .. ... ... ... .. ..
CAM - clutch 644 and 644BH (service with (2} C
C 23391 arm) Prior to S/N 9718432
CAM - clutch 646 and 646BH (service with {

ms and (1)

CAM - clutch 644 and 644BH (used
SPRING -clutch ... ......
RING - retaining . ... ..
SPACER - hub (644 and 6
WASHER - 17/32" (64
BOLT - 1/2" x 1-3/4"

45

REQ'D

W=D O =2NNNKN = a2 oo

September 1979



45A




CASE MODEL 644, 646, 644BH AND 646BH COMPACT WHEEL LOADERS 45B

CLUTCH ASSEMBLY (PTO) 644
(USED S/N 9744750 AND AFTER)

REF. PART NO. DESCRIPTION REQ'D
C 24774 CLUTCH AND FAN ASSEMBLY ... .ot i et e e e e 1
1 C 16616 FAN - CoOliNg . oot e e e e e e 1
2 C 23677 HUB - cluteh . . . oo e e e e e 1
3 C 16718 PLATE -clutch . . ..o i e e e e 1
4 164- 40 BOLT -B/16" - 18 X 3/4" . . . i 2
5 193- 76 LOCKWASHER - 5/16" countersunk external tooth .. ..................... 2
6 C 155616 WASHER - spring . . ... oo 6
7 C 22671 PULLEY AND DISC ASSEMBLY. .. .. ... i e e 1
8 C 23740 KT - friction dist. . oottt e i e e e e e e e 1
9 C 23245 BEARING - ball .. ... e 3
10 Cc 15557 WASHER -spacer .050 . . ... ... . e e 3
11 C 23033 CAM - clutCh. . e 2
12 Cc 16786 SPRING -clutch load . . . ... ... .. . 2
13 C 23630 SPACER-hub....... ... .. i i 1
14 C 23625 NUT -adjust . . ... o e e 1
15 0 28156N WASHER -fan 17/32" ... ................ 1
16 C 24743 BOLT-1/2"-20x5-1/2"NF ............. 1
17 129- 125 NUT-1/2"-20NF................... 1
18 C 23627 GUIDE - adjustingnut. . .......... c) 1
19 C 23624 WASHER -spacer . ............... N O 1
20 C 23391 ARM - engaging. . ...t o Y i 1
21 C 15746 SCREEN -grass............... Q ................................ 1
22 113- 207 BOLT-3/8"-16x 1" NC...., % ................................... 4
23 192- 4
24 C 1

21 LOCKWASHER - 3/8". .. .. O T e e e e e e e
25608 SPACER - .200" (use to refl@ .050" spacers on early production). . ........

Printed in U.S.A. August 1980



46




CASE MODEL 644, 646, 644BH, 646BH COMPACT WHEEL LOADERS 47

REF. PART NO.

HOOD, FRAME AND GRILLE

DESCRIPTION REQ'D

1 o 21664 FRAME - main 644 (also order C23010 switch and C23330 nut
prior to S/N 9718951) (used prior to S/N 9771567) . ... ..o 1
1 C 23819 FRAME - main 644BH (also order C23010
switch and C23330 nut prior to S/N 9718951)(used prior to S/N 97715667) ... .. 1
1 C 21663 FRAME - main 646 (also order C23010 switch and C23330 nut
prior to S/N 9718432)(used priorto S/N9771784). . . . .. .. oo i i ii e 1
1 C 23820 FRAME - main 646BH (also order C23010
switch and 23330 nut prior to S/N 9718432) (used prior to S/N 9771784) ... .. 1
1 C 25171 FRAME - main 646 (used S/N 9771667 and after) ... ....... ... .. v ivur.... 1
1 (o 26172 FRAME - main 644 (used S/N 9771784 and after) . ......... ... it 1
1 C 26278 FRAME - main 646BH (used S/N 9771784 and after). ...... .................. 1
2 C 17563 PAD -foot, L.H. - - - oot 1
2 C 18024 PAD -fo0t, RUH. « o o oo e e e e 1
3 113- 207 BOLT - 3/8" x 1" NC hex 8
4 192- 21 LOCKWASHER - 3/8" -« o o e e e e e e e e e 18
5 195- 104 WASHER - 3/8" . . . . . o N 6
6 129- 103 NUT -3/8 " NCheX  « v v v e il N 12
7 C 17598  TRAY -battery  «.-v.-cooveee.nn... 1
8 Cc 16239 STRAP - battery holddown ... ......... NN e 1
9 113- 102 BOLT - 5/16" x 3/4” NC hex C e O @ ...................... 4
10 C 19018 PIN - axle pivot v v oo v vv o e v \\0 ........................ 1
1M 187- 1046 BOLT -3/8"' NChex head - -« v v /o O D « vt v vttt e e e s 1
12 219 17 FITTING -lube - - - - oo oo NN 1
13 C 21912 GRILLE - frame (644 and 644BH eg prior to S/N 8731697) - -+ - - -+ o0 e e e 1
13 C 215633 GRILLE - frame {646 and 646B4) (ats©/644 and 644BH S/N 9731697 and after) - - - 1
14 C 18201 GRILLE - insert (644 and 64ABMNS - - - - - o o o 1
14 C 19375 GRILLE - insert (646 andBd88H) - - - - - - - o o oo 1
15 C 21545 PANEL - headlight . . .................................... 1
16 187- 1080 BOLT - 1/4" x 142" x&lotted, black - - - 9
17 C 17653 NUT - 1/4" GRMERINBONN « « ¢+ v v v v e e ettt et e e e e 9
18 113- 206 BOLT - 3/8" x S )
19 C 17647 NN - L 1
20 187- 1036 2" NC hex self tapping .............................. 7
21 C 21667 -gfille, R H. (644 and 644BH) - + + - - o o v v v v v 1
22 C 19863 SUP -grille, LH. (644 and 644BH) - - - - - -« . oo oo i o 1
22 C 19863 SUPPORT - grille, (646 and BABBH) - - - - -« o o oo e 2
23 111- 340 0’{5 -3/8" x 3/4” NCround head, square neck - -« « « « v oo vv v 8
24 C 2153 5 S 1
25 13- 41@ OLT - 1/2" x 1-3/4"” NC hex (engine mounting) 646 and 646BH - - - - - - - . . . .. 3
25 113 410 BOLT - 1/2” x 1-1/2” NC hex (left front engine mounting) 646 and 646BH - - .. .. 1
26 192 23 LOCKWASHER - 1/27 ot e et e et et e e e 3
27 129 105 NUT - 172 NC REX o e e e e e e e e e e e e e e e e 3
27 131 165 NUT - lock 1/2"" NC hex jam {left front engine mount) 646 and 646BH - . - - . - .. 1
28 C 180565 PIN -latch -« - e e e e e 2
29 c 10898 PIN - SAfLY - - v o o oo v e e )
30 195 521 WASHER < B/16  « « « o e e e oottt e 4
31 C 21638 STRIP - $BaAl  « « « « o o v e et e e e e 1
32 C 18733 PIN - attachment <« 